PART LIST / LISTE DES PIECES / LISTA DE PIEZAS
ITEM NO./ ARTICLE NO./ ARTICULO NO : DS-D332-287-416

DESCRIPTION / DESCRIPCION : Full Bed/ Lit Double/ Cama Doble

x1 Headboard
x1 Téte de it
x1 Panel de la cabecera
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x2 Side rail
x2 Cotés de lit
X2 Largueros lateral
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x2 Center Rail

x2 Rail Central
x2 Central Rail
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X6 Spring washer M6
x6 Rondelle a ressort M6
x6 Arandela auto-bloqueante M6
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x2 Headboard legs x1 Footboard x2 Footboard leg x2 Side rail
x2 Pattes De La Téte De Lit x1 Pied de lit x2 Pattes de pied de lit X2 Cotés de lit
x2 Patas De Cabecera x1 Pie de cama x2 Patas del pie de cama X2 Largueros lateral
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x2 Center support * x2 Slats * x1 Slat * x5 Slat Support Legs *

x2 Supports centraux x2 Latte x1 Latte x5 Pattes de supports

x2 Soportes centrales x2 Listones x1 Listones x5 Patas de apoyo de listones
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x8 Allen bolt M8 X 20mm ¥ x9 Allen bolt M6 X 35mm *  x6Allenbolt M6 X50mm ¥ x4 Allen bolt M6 X 60mm ¥

x8 Vis a téte creuse hexagonale x9 Vis a téte creuse hexagonale x6 Vis a téte creuse hexagonale x4 Vis a téte creuse hexagonale

M8 X 20mm M6 X 35mm M6 X 50mm M6 X 60mm

x8 Perno Allen M8 X 20mm x9 Perno Allen M6 X 35mm x6 Perno Allen M6 X 50mm x4 Perno Allen M6 X 60mm

s
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X8 Flat washer M6 * x26 Screw M4 X 32mm™ x1 Allen Wrench M4 X 65mm *  x1 Allen Wrench M5 X 70mm
x8 Rondelle plate M6 x26 Vis M4 X 32mm x1 Clé hexagonale M4 X 65mm  x1 Clé hexagonale M5 X 70mm
x8 Arandela plana M6 x26 Tornillo M4 X 32mm x1 Llave Allen M4 X 65mm x1 Llave Allen M5 X 70mm

* Replaceable Part
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Made in Malaysia / Fabriqué en Malaisie / Hecho en Malasia
For assembly instruction video, please go to : www.myfurnitureinstructions.com



ASSEMBLY INSTRUCTIONS / NOTICE DE MONTAGE / INSTRUCCIONES DE MONTAJE

ITEM NO. / ARTICLE NO. / ARTICULO NO : DS-D332-287-416
DESCRIPTION / DESCRIPCION : Full Bed/ Lit Double/ Cama Doble

Made in Malaysia / Fabriqué en Malaisie / Hecho en Malasia

For assembly instruction video, please go to : www.myfurnitureinstructions.com
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REPLACEABLE PART / PARTIE REMPLACABLE / PARTE REEMPLAZABLE
ITEM NO. / ARTICLE NO. / ARTICULO NO : DS-D332-287-416
DESCRIPTION / DESCRIPCION : Full Bed/ Lit Double/ Cama Doble
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x2 RD332-287-416-HLEG - Headboard legs
Pattes de téte de lit
Patas de la cabecera

x2 RD332-287-416-SLAT - Slat
Latte
Listones
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x2 RD332-287-416-CERA - Center Rail

Rail Central
Central Rail
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x2 RD332-287-416-LEG - Footboard leg
Pattes de pied de lit
Patas del pie de cama
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x1 RD332-287-416-SLAC - Slat ¥
Latte
Listones
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x1 RD332-287-416-HWKIT - Hardware kit list

x5 RD332-287-416-SULE - Slat Support Legs
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x2 RD332-287-416-LEGS - Center support ¥
Supports centraux
Soportes centrales
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Pattes de supports
Patas de apoyo de listones
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Liste des pieces de quincaillerie
Lista del kit de materiales

* Replaceable Part

Made in Malaysia / Fabriqué en Malaisie / Hecho en Malasia
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For assembly instruction video, please go to : www.myfurnitureinstructions.com



